http://www. parsun.com.cn |ICS$PAR)I.II'I

Bl

SEles
PARTS CATALOGUE

BM (FW)

FIN BN DR BER 2 F]
SUZHOU PARSUN POWER MACHINE CO.,LTD



H ok
CONTENTS

FfE ]~ 1-2
BRACKET 1 - —— — — — — — — = — = — — — — — — — o 1~2
T 34
BRACKET 2 - — — — — — — — — = — — —m — m— m— 3~4
BMEAL —— - T T T T TS TS T TS T T T T 5~6
STBERING —— — — —— — — — — — — — — — — — — — — — 5~6
AEEEHK —— 7-8
UPPER CASING —— —— — — — — — — — — — = — = — = — — — 7~8
R —— ————mmm— e m e m —9~10
BOTTOM COWLING — — — — — —— — — — — — — — — — — — — — — — — — — — —9~10
BHARK ——— o 11~12
CONTROL SYSTEM - —— — — — — — — — — — — — — — = — — — 11~12
AFHEBRKIEH AL 1| ———————————————————————————————— —13-15
LOWER CASING & DRIVE 1 — ———— ——— — — — — — — — — — — — — — — — 13~15
AFHEBRKEHAL 2 ———————————————————-————————————~ 1617
LOWER CASING & DRIVE 2 - — — — — — — — — — — — — — — — — — — — — — 16~ 17
BA 1 ————— e m e mmmmmmm e m —18~19
BLECTRICAL 1 — — — — — — — — — — — — — — = — — — — 18~19
B Q- —— —— mm e m e m e m e m e m e — 20~21
BLECTRICAL 2 — — — — — — — — — — — — — — = — = — — — — 20~21
HRRR e -2
INTAKE - — — — — — — = — = — = — — — — — 22
Bk - —————m e m e m e mmm 23~ 24
CYLINDER HEAD - — — — — — — — — — — — — — — — = — — — 23~ 24
BB~~~ — e 25
CRANKSHAFT & PISTON - — — — — — — — — — — — — — — — — — — — — 25
B — —— — ————mmmmmm e m e m e m — 26~27
CRANKCASE — — — — — — — — — — — — — — — — — — 26~27
bl —— = — ————— ——— e — e m 28~129
CAMSHAFT — — — — — — — = — — — — — — — 28~129
Bl —————————mmmmm e m e~ — 30~31
VALVE — — — — — = —— — m— m — 30~ 31
MRS ——— oo 32~ 34
FUBL SYSTEM — — — — — — — — — — — — — — = — — — — — — — — 32~34
RABUp ——————————m—m—m—m—m e m 35~ 36
STARTER ASSY - — — — —— — — — — — — — — = — — 35~ 36
TEAff —— 37

TOP COWLING ASSY - — —— — — —— — — — — — — — = — - — — 37
MR ————————————————————— e ——————— e — 38~ 39

ELECTRIC OIL PUMP ASSY — — — — — — — — — — — — — — — — — — — — — = — — — — — — — — — — — 38~ 39



SR — — T T — 40

OUTBR FUEL TANK - — — — — — — — — — — — — — — = — — — — — — — — o~~~ — 40
e — 4143
CONTROL BOX ASSY — — — — — = — — — — — — — — — — — — — — — 41~43
g E e 44~ 45
CYLINDER HEAD ASSY (REPATE KI) = -~~~ —~—~——————————————— — — — 44 ~45
BN RER BTEAE) ————— oo 46 ~ 41
ENGINE ASSY (REPARE KIT) -~ - — -~~~ "~~~ —~~———————— ————— —— —— —— 46 ~ 47
R )~~~ — ——— 48~ 49
APPENDIX I (REPARE KIT) ~— """~~~ —~—~—~————————— —— ——— ——— — —~- 48 ~ 49
HELWBHEf) ~—— —— 50~ 51
APPENDIX II (REPARE KIT) — - — """~~~ —————————— ——— — —— — — — — — 50~51
e S R e 1~

PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — — — — — — — — — — 1~



PAGE 1 OF 51

T
B —_
==
— —
et
=IEAE
— X A
w
~— ..
| &5 | &3
~ | e —}
—_ | =
w = | o,
F— BE | =
B | =




F20A (F154) BFI iiﬁkﬁiﬂﬂ PAGE 2 OF 51
FRELR:  |HE 1
PARTS NAME: | BRACKET 1
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
HEEE  |2pse EHEHR (X EEARER %e i

1 [F15-01010007 AR EEE NUT )

2 |F15-01010003 RALE # PLATE 1

3 |F15-01010001 RERENLEE BOLT, CLAMP BRACKET 1

4 [cB/T818-Me6x8 T4 L EMox8 SCREN M6xS 1

S 6B/T896-5 FroEs CIRCLIP 3

6 |F20-01010301L RELE(K) BRACKET, ROTARY (L) 1 L

F20-010103018 RETE () BRACKET, ROTARY (S) S

7 [F15-01010311 RETEREAE BUSH, NYLON 1

8 [F15-01010302 REXREEHE BUSH, ROTARY BRACKET )

9 [F15-01010002 FERIAE WASHER, NYLON )

10 [F15-01010100 ERERRAH LEFT BRACKET ASSY 1

1 [F15-01010200 B BARA RIGHT BRACKET ASSY 1

12 [F15-01010102 Rtk BT SCREW, CLAMP )

13 [P4-01010004 BEH U B HANDLE )

14 [F4-01010005 bR BT RIVET, CLAVP HANDLE )

15 [P4-01010003 fti ok BE & CLAMP PLATE )

16 [6B/T6170-M6 ARG NUT M 1

17 [6B/197.1-6 T4 WASHER 6 1

18 [P15-01010202 EHMEN TIGHTWIRE , EARTHING 1

19 |6B/T5783-H8x12 N AR BOLT Mi8x12 2

20 [F15-01010306 ks LEVER, ANCLE ORIENTATION 1

1 [P15-01010316 AENERKS LONG SHAFT, LOCK ANGLE 1

20 |IB/T9740. 1-M6 B A E i NG OILER M6 1

23 |6B/T5782-M6x145 A 6x145 BOLT M6x145 1

24 [FL5-01010305 RS EERAH TILT CLAVP HANDLE ASSY 1

25 [F15-01010313A AL EA S SUPPORT ASSY 1

26 [F15-01010308 AEXER 2 BUSH 1

27 [F15-01010309 AELERER WASHER, NYLON )

28 |F15-010103124 AR SHAFT, SUPPORT 1

29 |6B/T818-M5x6 + 2 L AT x6 SCREW M6 1

300 |F15-010103074 HELRER LINK ROD 1

3 [F15-01010304 fETRERE SPRING 1

3 [F15-01010006 TN BUSH 1

33 [F15-01010317-3 AENEER SHORT SHAFT,LOCK ANGLE 1

3 [F15-01010317-2 R o BRACKET, LOCK ANGLE 1

35 [F15-01010317-1 AERENE INNER BRACKET 1

36 [P15-01010315 AEHEREE SPRING, TORSION 1

31 (6B/1896-4 FroEd CIRCLIP 4 1

3% [P15-010103144 AEHEREE SPRING, TENSION !

39 |F15-01010400 i RALAT 41 LIMITATIVE ROD ASSY 1




PAGE 3 OF 51

F20A (F15A)BFT E4FHt

#51

BRACKET 2

AR

PARTS NAME:




F20A(F1SA)BFT EEFM | mcz 4 or st
FUELR: | HE
PARTS NAME: | BRACKET 2
SN, PART 0. DESCRIPTION DESCRIPTION q REVARKS
5B |EHES AR (X EHAREX) %8 &t
I |F20-01010000 BRARAEK) STEERING BRACKET ASSY (L) ! L
F20-010100008 B AR At () STEERING BRACKET ASSY(S) S

2 |GB/T900-MI0xL. 25x82 [ FKSEAEM10x1. 25x82 BOLT M10x1. 25x82 )

3 |6B/T5783-M8x30 7~ A ENEx30 BOLT M8x30 )

4 |B/197.1-8 THES VASHER 8 7

5 F20-02020200 TARE B4t DAMPER ASSY 1

6 |F20-00000005 4 PLATE 1

7 GB/T6LT0MIONL 25 [ A sEEML0xL. 25 NUT M10x1. 25 )

8 [F20-01030000 B STEERING FRICTION ASSY 1

9 |F20-01030001 B 2 A FIXED PLATE "A" 1

10 [6B/T97.1-5 TAES VASHER § 3

11 |6B/T5783-M5x16 A A RIOx16 BOLT MSx16 3

12 [F20-01030002 R4 SCREW, ADJUSTING 1

13 [F20-01030008 ) BUSH A" 1

14 [F20-01030003 A WASHER "A" )

15 [F20-01030004 HEEH HANDLE, ADJUSTING 1

16 |F20-01030005 IR E JACKET, HANDLE 1

17 [F20-01030006 RAESK WASHER, NYLON 1

18 [F20-01030007 B FRICTION )

19 [F20-01030010 s BUSH 'B" 1

20 [F20-01030009 B % B FIXED PLATE "B" 1

DU |GB/T88Y. 1-MI0x1. 25 [EAB S A4 B EMI0x1. 25|LOCKING NUT M10x1. 25 1

22 |6B/T5783-H5x20 Vit il BOLT M5x20 1

23 [F15-01000003 IR AR VASHER, HIGHT 1

24 [F15-01000001 ST ARES BUSH, HIGHT 1

25 |F15-01000002 Fitag R LOCKING BLOCK 1

2% [F15-01010303 YRARTHE SEAL, LOCKING BOLT 1

2T |6B/T5787-M6x20 LT EAM6x00 BOLT, FLANGE 1

28 [F15-01000004 ETETHA BUSH, LOV 1

29 [0B/T3452. 1-g30x@3. 55 T4 E0F EP30x3. 55 0-RING #30x@3. 55 1

30 [FL5-01000006 RETRETLAE VASHER, LOV 1

31 [F20-00000002 EHRERA DAMPER BLOCK "A" )

3 [F20-00000003 EHERERD DAMPER BLOCK 'B" )

33 [F20-00000001 REHNZ COVER, MOUNT DAMPER )

34 [6B/T6177-M8 AAE LT NUT M8, FLANGE 4

35 [F20-00000004 WHE B DAMPER BLOCK, FRONT 1

36 [6B/T5782-M8x103 8105 BOLT M8x105 )

37 [6B/T5782-M8x85 oYk i ieh BOLT H8x8s )

38 [F20-02000002 EWAE WIRE, LEAD 1

39 [6B/T97.1-6 TH4Eo VASHER 6 1

40 |6B/T5783-Mebx10 A AERNGxL0 BOLT Méx10 1




F20A (F154) BFI ‘3{#%‘1}‘} PAGE 5 OF 51
FWEAR  |BBZ4
PARTS NAME:  [STEERING




F20A(FISA)BFT ZfEFAt | pace s or st
FWEAR  |BBZ4
PARTS NAME: | STEERING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEEE 2445 EHEHR (X EEARER %e i

1 [F20-01020200 BRFREREAHL STEERING HANDLE ASSY

) |6B/T820-M5x25 + 544 L B ATMSXDS SCREW N5X25 1
3 (6B/1848-10 NMEE 1 SMALL WASHER 10 )
4 |F4-01090007 EE%E SPRING |
5 [F4-01090006 LS BUSHING 1
6 [F4-01090003 EEEES FRICTION 1
T |F15-01030100 TAITHAH% LEVER, THROTTLE 1
8§ [6B/T5783-M6x20 A #N6x20 BOLT M6x20 )
9 [FL5-01030005 Y5 TREER STAY 1
10 [F4-01090401 B A% STOPPER, HANG ROPE ASSY 1
11 |T40-01020101 REF X4 ENGINE STOP SWITCH ASSY 1
12 [F15-01030200 VL R e A BOLT 1
13 [6B/T91-1. 6x12 F o4 6x12 COTTER PIN 1. 6x12 1
14 [P4-08000014 fl1 MARK 1 1
15 [F4-08000016 i3 MARK 3 1
16 [F15-01030001 B ER STEERING HANDLE 1
17 [F15-01000007 FHdE (7) BUSH, HANDLE (HIGH) 1
18 [F15-01000008 HE4E WASHER )
19 [F15-01000009 HERY4E WASHER, WAVE )
20 [F15-01000012 HERE A WASHER, NYLON 1
0 [F15-01000011 FHHE () BUSH, HANDLE (LOW) 1
22 [F15-01000013 FREALH COVER PLATE, STEERING HANDLE | 1
23 [GB/T6ITIMIO0KL 25 | AR ENL0x1. 25 NUT M10x1. 25 1
24 [F20~01020100 T THROTTLE CABLE ASSY )
25 |6B/T823-Mex16 58 M LB ATM6x16 SCREW M6x16 5
2% [6B/197.1-6 TH4Eo WASHER 6 7
27 [F20-01000003 fE¥z COVER, STEERING BRACKET 1
28 [F8-08000010 BT MARK, GEAR SHIFT 1
29 |F20-01000001 MEHRE JACKET, RUBBER 1
30 |GB/T5783-M6x14 7 Ao 14 BOLT Mox14 1
30 [F20-01000002 WEEMR PRESSING PLATE 1
3 (6B/T5783-M6x25 A M6x2S BOLT M6x25 1
33 [F25-00000004 A5 A ES BIG WASHER 6 1
34 [F15-00000008 4 BUSHING 1
35 [F15-00000009 b WASHER, WAVE 1
3 [F20-00000008 THEFR HANDLE, GEAR SHIFT 1
37 [F20-00000009 THEHF ROD, CONNECTING 1
38 [F15-00000012 k2018 (OLLET @1.8 1




PAGE 7 OF 51

F204 (F154) BFTE 4% Ffit

=* | =2
HR | &5
B | S
| =
-~ =
% | 5
==
e | =
Ho | s
| E
B | &




F204 (F15A) EF1E 4 it PACE 8 OF 51
T4 | KEEERK
PARTS NAME: | UPPER CASING
SN. PART NO. DESCRIPTION DESCRIPTION 0 RENARKS
sEeH RS AR N EU4H G Y& i
1 [F15-00000006 LA e6x1) PIN gdx12 )
2 |F20-02020001 HEHEE SEAT, OUTLET NANTFOLD 1
3 [F4-04000006 H A B 44 WASHER 1
4 |GB/T5783-M8x14 7 814 BOLT M8x14 1
5 [F15-04000008 BE 5% I 31 3x05%6 0IL SEAL 13x25x6 1
6 [F20-02020002 HE G B GASKET 1
7 [F20-02020100 HRBAK 01L STRAINER ASSY 1
8§ |6B/T97.1-6 THES WASHER § 8
9 |GB/T5783-M6x16 7 616 BOLT M6x16 2
10 {F20-02010100 BEERAE SEPERATE PLATE ASST 1
11 [F20-02010102 R E SEAL, RUBBER 1
12 |F20-02010101 H5 EH SEPERATE PLATE 1
13 |F20-02010103 it PIPE, RUBBER 1
14 [F15-00000013 TP PIN@4x12 4
15 |F20-02010001 W7 0IL PAN |
16 |6B/797.1-8 T4 E8 WASHER 8 14
17 [6B/T5783-M8X30 7 fa R AN8x30 BOLT M8x30 8
18 [6B/T5782-M8x85 7~ RN x85 BOLT M8x85 6
19 [HT2. 5x50 RAALHL. 5150 CLAVP 1
20 |F20-02010002 Mo RE RUBBER SLEEVE, 0IL OUTLET 1
2 |F15-04000003 oA WASHER 1
22 |F15-04000002 Wt BOLT, 0IL OUTLET 1
23 |F20-02010004 HEFE T GASKET, OUTLET MANIFOLD 1
24 {F20-02010003L #ARE (K) OUTLET MANIFOLD (L) 1 L
F20-020100038 #5%% () OUTLET MANIFOLD (5) S
25 |GB/T5783-6x25 x2S BOLT M6x23 4
26 |F20-02010005 BEBEEER DAMPER, OUTLET MANIFOLD 1
27 [F20-02000001L KEEERR (K UPPER CASING (L) 1 L
F20-02000001 K ERE 7k () UPPER CASING (S) :
28 |F20-02000003 4 4% i SEAL, RUBBER 1
29 |F20-02000004 KRR PLATE 1
300 |oB/T5783-M6x10 7 Nox10 BOLT Mox10 1
3 |6B/T893.1-30 A3 2 45 30 CIRCLIP 1
3 {T40-02000004 HERKE SHEATH, RUBBER 1
33 |TELS-02000016 Bt & BUSH 1




F0A(FISA)VBFT ZAEFM | meeoorst
FAMAR | KE
PARTS NAME: | BOTTOM COVLING

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
2B5H | EHES AR (ER AR ED %8 it

1 [F25-03000101W W Kik BODY, JAM |

2 |F25-03000102¥ CEL SEAL, RUBBER 1

3 [F25-03000103W BEky LINK, JAM 1

4 [F25-03000104W HERE NUT, TAM 1

S [F15-03000100w SEA TAM ASSY 1

6 [F20-03000010 YELR SUPPORT PLATE, JAM 1




F20A (F154) BFT Z ¢4t

PAGE 10 OF 51

Zakst | KE

PARTS NAME: | BOTTOM COWLING
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I B4R (R ARG %e i
T |GB/T84.5-ST5.5x19 [T FAEA KA BRATSTS. 5x19 | SCREW STS. 5x19 )
8 [6B/T5783-M6x8 RN BOLT Méxs )
9 |6B/197.1-6 T4 VASHER 6 9
10 [F20-03000007 KENER COVER, CONLING 1
1 [F20-03000011 K& Poxl1x680 PIPE @6xp11x680 |
12 [6B/T5783-M6x30 A AERNEx30 BOLT M6x30 )
13 [F20-03000005 THRRE A SEAL, SQUARE |
14 [F20-03000004 KERKRE SEAL, RUBBER 1
15 [F20-03000006 EHE IR L RUBBER PLUG 1
16 [F20-03000101 BRI B4HE SEAL 1
17 |0B/T818-Mebx16 24 A L ATM6x 16 SCREW M6x16 1
18 |F40-030003008F1 MlE A% PILOT LIGHT ASSY 1
19 |0B/T3783-M6x30 7 A #N6x30 BOLT M6x30 4
20 [F25-00000004 fE KA ES WASHER 4
2 [F25-03000006 WEH DAMPER 4
22 |F25-03000007 REBHE BUSH, DAMPER 4
23 |F20-03000003 et JACKET 1
24 [F20-03000013 B RUBBER PLUG 1
25 [F15-05000016 UL JACKET, RUBBER |
26 [F20-03000008 THESFFE TACKET, GEAR SHIFT LINK ROD 1
27 [F20~03000001EF1 KE BOTTOM CONLING 1
28 [F15-05000009 A AR WATER NIPPLE, PLASTIC |
29 |F20-03020000 TES Rt LOCKIYG HOOK 4SS, 0P CONLING 1
30 [F20-03020002 4 B4 BODY, LOCKING HOOK 1
31 {F20-03020004 U kA STEEL WIRE, LOCKING HOOK 1
32 [F20-03020003 SR ag BUSH, LOCKING HOOK )
33 [F20-03020001 SEMTE SEAT, LOCKING HOOK 1
34 (cB/T5783-Mx12 7 f EeMox1) BOLT Méx16 |
35 |6B/T91-01. 6x12 Fro#el. 6x12 COTTER PIN 1. 6x12 1
36 [F20-03020003 YiRHH SHAFT, LOCKING HOOK 1
37 [6B/T889. 16 £ABRExAMEERNG  |LOCKING NUT M6 1
38 [6B/T5783-M6x20 A #M6x20 BOLT M6x20 )
39 [F20-03000002 KEFH4 SEAL 1
40 [F20-00000011 KEREER COVER, UPPER CASING |
4 [6B/T6170-M6 L NUT M6 )
) |6B/193-6 BELES SPRING WASHER 6 )
43 (6B/T818-M6x30 T LA Mox30 SCREW M6x30 )
44 [F20-03000007W TR, RUBBER PLUG, SQUARE 1
45 [F20-03000005 TRRRE A RUBBER SEAL, SQUARE 1 FOR Bl
46 [F20-03000006W RN K RUBBER PLUG 1
47 |F25-03000024¥ B BT3B I B 1
48 [F20-030004008F1 I START SWITCH 1
o G0N RATEERR SEAT, STIRT SVITCH | FOR B




F204 (F154) BFT F ¢ F4t

PAGE 11 OF 51

RHELA |EHEA
PARTS NAME: [ CONTROL SYSTEM

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SE5E |3hgE AR AR ER) %e i
I [F20-05000045EF1 i TE A LINK ROD 1
2 [F15-07000016 i [Tl AT K LINK 1
3 [6B/T5782-6x55 A 6xSS BOLT M6xS5 1
4 |6B/T96-6 K#ES BIG WASHER 6 |
5 [F1s-07000012 IR BHE BUSH !




F204 (F154) BFT F ¢4t

PAGE 12 OF 51

FHEA R
PARTS NAME: | CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
I B4R (R ARG e bit
6 [F15-07000014 T AT BB PULLEY, PASSIVITY 1
7 [F20-05060001 TR B RS PULLEY, DRIVE |
8§ [F20-05060002 wIIRTELE SPRING |
9 [F20-05060101 T EE 24 FIIATION PLATE, ACCELEROGRAPH 1
10 (6B/T5783-Mex14 N AEHN6x14 BOLT M6x14 )
11 [F20-05060102 MEE R FIIATION PLATE, THROTTLE CABLE |
12 [6B/T5783-Mex10 7 8 1Mox10 BOLT Méx10 ] FOR B/ BY
13 |F20-03010001 TR ROCKER ARM, GEAR SHIFT |
14 |cB/1879. 1-93x20 PRHERREEEYO0  [PING3XL0 2
15 |GB/T5783-Mbx25 AR Mox2s BOLT M6x25 4
16 |GB/197.1-6 THE 6 WASHER 6 8
17 [F15-05040002 A SEAT, GEAR SHIFT ROD ]
18 [F20-03010100 b GEAR SHIFT ASSY 1
19 |GB/T5783-M6x25 7~ f EM6x20 BOLT M6x20 |
20 [F15-05000032 (IR S PRESSING PLATE 1
2 [F15-05000031 B¥ER PLATE, SPRING |
22 [F20-03010200 Ry e i 44 ARM, SHIFT ROD |
23 [F15-00000012 *%01.8 (LIP ¢1.8 3
24 [F20-03000009L THERF (K) SHIFT ROD(L) |
F20-03000009S RRERAT () SHIFT ROD(S)
25 [F15-05000035 fREE COLUMNAR NUT 1
26 (6B/T6170-M6 vk sall NUT Mo 1
27 [F20-030000120 FHEERRA FIYATION PALTE "A" |
28 [6B/T5783-Mex16 7 N6 BOLT M6x16 )
29 |F25-07000003W BB A LINK "4" )
30 [F20-03000200W HARE R RBA FIXATION PALTE "B" ASSY 1
30 |F20-03000203W #HER KA RING, RUBBER 1
3 (F25-07000006W ELEREAAEEEI/S  |LOCKING NUT 3/8" )
33 (6B/T97.1-10 THEL0 WASHER 10 )
34 [F20-07000100W B EAAE STEERING ROD ASSY |
35 |F20-07000101W A STEERING ROD 1
3 |F15-11020002% EREFER BOLT I FOR W
37 |F25-07000303W BhdE BUSH 1
38 [F25-07000304¥ NAER/S NUT 3/8" 1
39 [cB/1889. 1-)8 FABGMRAY LR  |NT M8 1
40 [F20-07000102¥ BHEER LINK PLATE 1
41 [6B/797.1-8 THES WASHER 8 1
42 |GB/T5783-M8x25 7 f R MBx25 BOLT M8x25 1
43 [F25-07000200W BENE A CONTROL CABLE ASSY 2




F20A (F15A)BFT E4FHt

PAGE 13 OF 51

RWBLA | KTRERK L BAF4 1
PARTS NAME: [ LOVER CASING & DRIVE 1




F20A (F15A)BFT E4FHt

PAGE 14 OF 51

FHRER: | KTRERK & BoZ4 1
PARTS NAME: | LOVER CASING & DRIVE 1
SN, PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SEEE  |BERS AR X EHAH ) %8 i
I [F20-04000001E KTEEEK LOVER CASING 1
2 [F4-03000023 FHAEE PLUG, 0IL HOSE 3
3 [P4-03000024 EmLRELE GASKET 3
4 (6B/T276-6205 RAREA 6205 BEARING 6205 )
S [F20-040001008 R GEAR, FORWARD 1
6 [F15-06070004 BARY PIN, CLUTCH 1
7 [F20-040500028 WELE CLUTCH, DOG 1
8§ [F15-06070005 BARK RING, CLUTCH 1
9 [F15-06070006 itz PLUNGER, SHIFT 1
10 [F15-06070002 EAmBE SPRING, CLUTCH 1
11 [F20-040500018 b A SHAFT, PROPELLER 1
12 [F20-040500008 Bk At SHAFT, PROPELLER ASSY 1
13 [F15-06070007 R4 E WASHER, REVERSE GEAR I
14 [F20-04060003E o Rt GEAR, REVERSE 1
15 [F20-040600028 ATEKZORE 60.2x0.4  [0-RING 60. 2x2. 4 1
16 [F20-04060001E KTEEEAE COVER, LOWER CASING 1
17 [KO TAL720 RATHA TALT0 BEARING )
18 [F15-06080004 A 1T 0x6 0IL SEAL )
19 [F20-040600008 KEEEHEEAM COVER ASSY, LOVER CASING 1
20 |68/197.1-6 T4E 6 VASHER 6 )
2 |6B/T5783-M6x20 AR N6x20 BOLT M6x20 )
20 |F20-04000004E Wb 5 4 4 VASHER 1
23 |F20-04010001F Gt BASE, DRIVE SHAFT 1
24 [F15-06020004 0 AE 0-RING 1
25 [F15-06020003 Bahshibst 20x30x6 0IL SEAL,DRIVE SHAFT )
26 [F20-04000005E-1 R R (0. 10EX) SHIN (t: 0. 10nm)
F20-04000005E- HERF (0. 158%) SHIN (t: 0. 15mm)
F20-040000058-3 ER K (6:0.302%) SHIM (t: 0. 30mn)
F20-04000005E-4 B (1 0. 502X) SHIM(t: 0. 50nm)
27 |F20-040300018L B (L4) DRIVE SHAFT 1 L
F20-04030001ES Waphh (KE4h) DRIVE SHAFT S
28 |6B/T276-6302 BlsREA 6302 BEARING 6203 1
29 |F15-06040002 LGP DRIVE SHAFT SLEEVE 1
30 |P20-040300008L apsiits (k&) DRIVE SHAFT ASSY 1 L
F20-0403000088 s (Eh) DRIVE SHAFT ASSY S
3 |F15-06000013 L4 KEY, WOODRUFF 1
3 |6B/197.1-8 THE § WASHER 8 )
33 |GB/TS783-M8x25 AR N85 BOLT H8x25 )
34 [F20-04000002 M OUTER PLATE 1
35 [TASO F404-31-045 KR FOR % 5 B 31-045 0-RING |
36 [F15-06050000 KR RA TNPELLER 1
37 [F15-06060002 KRN INNER SHELL, WATER PUMP ]
3 [FIS-00000013 {4 ¢ 4x1) PIN, DOWEL )




F20A (F15A) EFT Z4-F4t

PAGE 15 OF 51

Tt | ATRERE & THRY
PARTS NAME: | LOVER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION Qy REMARKS
SE5E  [Bh4S EELH () B4R D I bt
39 [F20-04040001 ARTAE WATER PUMPHOUSING 1
40 [F25-04050004 KEEHE SEAL, VATER PIPE !
41 [F15-06000014 EEETH FIXED PLATE, WATER PUNP )
4 [0B/T5783-N8x45 AR Mexds BOLT W84S 4
43 [Fa0-04020000L EREBEE (L) CAM ASSY, SHIFT RoD 1 L
F20-040200008 EREBEE (k) CAM ASSY, SHIFT ROD S
44 [F20-040000078 MeS PINION 1
45 [Fa5-04000006 M NUT, PINTON 1




F20A (F154) EFT S4F4t

PAGE 16 OF 51

RAEAN | ATHREAK L B0R4 2
PARTS NAME: | LOVER CASTNG & DRIVE 2




F20A (F15A)EFT E4F4

PAGE 17 OF 51

FAMAM: | ATEERRK & BohZ4 2
PARTS NAME: | LOWER CASING & DRIVE 2
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2B |EfhEE FHLH(FX) FHEAR G HE vSid
1 |6B/T823-M4x30 + 510N LBAT Wdx30 SCREW M4x30 1
2 [F20-040000028 #Am WATER INLET !
3 |6B/T5783-M6x30 A AR Mox30 BOLT, HEXAGON Méx30 1
4 |6B/T97.1-6 THE § VASHER 6 1
5 |6B/T861.1-6 R4 S 4 E 6 WASHER, LOCKING 6 1
6 |F20-04000003E KT ANODE 1
T |F15-06000015 ik CUSHION, PROPELLER 1
8 |TE15-04020000 R -9x10" PROPELLER ASSY 3-94'x10" 1
F20~04050000 LA -9 PROPELLER ASSY 3-94'x12"
F15-06090000-11 Wie s -9l PROPELLER ASSY 3-94'x11"
F15-06090000-8 ekl 398 PROPELLER ASSY 3-04'xg"
9 |6B/196-10 KAE 10 WASHER 10 !
10 |F15-06000016 ki nYE & NUT, HEXAGON 1
11 [GB/T91-2. 5x20 Fo4 2. 5x20 PIN, COTTER 2. 5x20 1
12 |GB/T5783-M8x30 A M8x30 BOLT, HEXAGON M8x30 4
13 |B/197.1-8 THE 8 WASHER 8 4
14 |F15-06020005 BREHA SEAL, RUBBER 1
15 [F15-00000013 FAH 4x1) PIN, DOWEL )
16 |GB/T889. 1-4 EAESMAAGEEE  |NUT, LOCKING M4 1
17 |F20-040000008L ATEEEKER LOVER CASING ASSY 1 L
F20-04000000ES ATEEEKER LOVER CASING ASSY S
18 |0B/T820-M6x20 + A LA Mox20 SCREW M6x20 |
19 {15-03000016 #A0 WATER INLET 1
20 |F20-04000009 HAED WATER PIPE B 1
2 [F20-02000005 KEFHE BUSH, TUBE 1
20 |F20-02000101L #AE (L) WATER TUBE (L) 1 L
F20-020001018 #AE ) WATER TUBE (S) S
23 |HT-2.5x50 RAEA 2. 5%50 CABLE TIES 2.5x50 1
24 |F20-02000007 KE T SEAL, WATER TUBE 1




PAGE 18 OF 51

»NT’Ii H
i) —=
i =

| =
— m
.

W | =
/m —
—_ = | =
—

v
~— . ..
Zle g2
=32
(S

= jve]

m | =
—_
(=0

2’%\

FOR BW/FW




F20A (F154) EFT E4 T4t

PAGE 19 OF 51

EHk4f: |RARS L
PARTS NAME:  [ELECTRICAL 1
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH  |E44ES FHLH(FX) FHEAR G HE vSid
1 |F15-07000006 ThER NUT, FLYVHELL 1
2 |F15-07000005 TREFLE WASHER, FLYWHELL NUT 1
3 |F20-05000500MEFT  |k#ba FLYWHELL ASSY 1 FOR Bl
F20-05000500WEFT ik FLYWHELL ASSY 1 FOR  BW/EW
4 |0B/T5783-M6x30 A s ex30 BOLT M6x30 3
5 |6B/197.1-6 TH4E¢ WASHER 6 10
6 [F20-05000200 HEN LA R (0IL ASSY |
7 |6B/T5783-M5x12 7 ANSx1) BOLT MSx12 )
g |0B/197.1-5 THES WASHER § )
9 |F20-05000100EFI E A EAR PULSER COIL ASSY 1
10 |F15-07000004 ThEEE KEY FLYWHELL 1
11 [140-05000704W s BUSH 3
12 [F20-05000017EFT-A BCURI 2 A ECU MOUNTED PLATE 1
13 [F20-05001200MBFT  [BCURH: ECU UNIT ASSY 1 FOR B
F20-05001200VEFT  [BCURES ECU UNIT ASSY FOR  BW/FW
14 |CB/T5783-M6x20 7~ f B N6x20 BOLT M6x20 1
15 [F20-05000022 MR BOLT 1
16 [6B/T5783-M6x25 7 s bN6x25 BOLT M6x25 3
17 |cB/196-6 AHE6 BIG WASHER 6 3
18 [140-05000702W HE B DAMPER "A" 3
19 |6B/T5783-Mex12 N1 BOLT M6x12 )
200 [F20-05000040W FAZER PLATE 1
2 [F20-05000041 BEEM PLATE 1
22 [F20-035000400EFT EEAA% [GNITION COIL ASSY )
23 [F20-05001700MEFI-A  [ECUS k&% ECU CABLE ASSY 1 FOR B
F20-05001700VEFI-A  [FCUR k&% ECU CABLE ASSY 1 FOR BW/FW
24 (12006000037 CEES NEUTRAL SWITCH ASSY | FOR BW
25 |750-01000004 ) BUSH )
26 [6B/T5783-Mex16 7 fa b M6x 16 BOLT M6x16 4
27 [F20-05000043MEFT  [pAE R CAPACITOR PLATE 1 FOR B
28 [F20-05001500MBFT [k CIPACITOR 1 FOR B




PAGE 20 OF 51

] -
<< M
Y =
—| =
Hlw | =
—

[P

~— .- .e
=l £
_| | =
=HE
N x| &2
| e | 2




F20A (F154) BRI E 4+ it

PAGE 21 OF 51

FaMAH  |RA L
PARTS NAME:  |ELECTRICAL 2
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE | MR B4R (R EHAH ) %8 bit

1 |6B/T6170-M6 ~ AERNG NUT Mg )

2 [F20-05000903W B BiE BUSH )

3 [F20-05000902W HEWER DAMPER, BUSH 2

4 [F20-035000901W ik EETH RECTIFIER, RELAY |

5 [F20-05000900EFT BRBAH RECTIFIER ASSY 1

6 |oB/197.1-6 T4Eo WASHER 6 9

7 |6B/T93-6 WEARS SPRING WASHER 6 )

§  |0B/T5783-M6x30 B N6x30 BOLT M6x30 )

9 |6B/T5783-M6x16 B RMox16 BOLT Méx16 )

10 [F15-07150001W R 200 FUSE WIRE (204) 1

11 [F25-05090100W Yl B 4 4 FUSE ASSY 1

12 [F15-07150501W ENEELPE COVER, POVER SOURCE LINE )

13 |6B/T5783-M6x12 i ex1) BOLT Mox12 1

14 [F20-035000039W b B M SUPPORTING STRUCTURE RELAT |

15 [F15-07150300W EEERE LR RELAY, MOTOR !

16 [F25-05170301W BUEPE RELAY JACKET 1

17 [F25-05170400W BHLEES CONNECTION LINE, MOTOR |

18 [F15-07150200W BREES CONNECTION LINE, POVER )

19 [6B/T6170-M6 NAREE NUT (COPPER) 3

20 [6B/T5782-8x45 AL e IH BOLT Mgxds )

21 [6B/197.1-8 T4ES WASHER 8 4

20 |GB/T5782-M8x35 VL A IEN BOLT Mgx35 1

23 [F20-05000900W B aE Al STARTING MOTOR 1

4 [F20-05000038 R0 AT H911x98. 5x11 PIN @11x@8. 5x11 )

15 [F25-05170201W HEEEATEL JACKET "A" LINKING WIRE 1

26 [6B/T5783-M8x12 7~ RN BOLT M8x12 |

7 [F25-05170202W RS LT 2D JACKET "B", LINKING WIRE |

28 |F20-05000061EFI FRBERHER (H5) C.D. T CABLE ASSY (10PIN) 1 FOR FW
29 [GB/TS783-M6x2S NAER Nox2S BOLT M6x25 1

30 |F40-05091401EF1 TREEEEAR BRACKET, MAIN RELAY 1

3 |F40-05091402EFT IREERER DAMPER, MAIN RELAY 1

1 [T40-05000028 E KRR TUBE, IGNITER 1 FOR FW/BW
33 |F20-05000044EF1 e BETEE RELAY FIXED PLATE 1

34 | F40-050914008FT THEE MAIN RELAY |




F20A (F154) EFTER (4 F M

PAGE 22 OF 51

TLH

#AR%

PARTS NAME:

INTAKE

o<
SN, PART 0. DESCRIPTION DESCRIPTION q REVARKS
SBEH  |EHRT RUELTR (8 ) FHAH(EX) HE ki
1 |F20-05000012 HAHTREN BOLT, INTAKE SILENCER 1
2 [F20-05000011 HEHFERER DAVPER, INTAKE SILENCER 1
3 |HT4. 2x200 R A4, 2x200 CABLE TIES 4.2x200 1
4 |6B/T5782-M6x100 7~ #N6x100 BOLT M6x100 2
5 |6B/T97.1-6 T4H6 WASHER 6 8
6 |F20-05000800EF HAHTBAH INTAKE SILENCER ASSY 1
T F20-05000031 W B i PIPE, RUBBER 1
8 [F20-05000032 FRERRE FE JACKET, PIPE 1
9 |6B/T3450. 1-035x8)  |OR B B35xe) 0-RING $35x02 |
10 |F20-050011008F1 FAITH THROTTLE ASSY 1
11 [F20-05000008 B 5 GASKET, CARBURETOR )
12 |F20-05000009 1B 5% GASKET 1
13 [6B/T5783-M6x55 7~ ARG5S BOLT M6x55 4
14 |6B/T5783-M6x12 A RM6x1) BOLT Mox12 )
15 {T36-04000023 %+ CLAMP 2
16 [F20-05000007EFT #ARE MANTFOLD, INTAKE 1
17 [F25-05050016 Nah 7 i 84 PIN p
18 [F20-05000006 #ARE a4 GASKET, INTAKE MANIFOLD 1
19 |F40-05000003 % (LAMP 1
20 |6B/T5783-M6x16 A N6x16 BOLT M6x16 1
21 |F20-05000039EFT HABEREAERE MAT/MAP SENSOR 1




F20A (F15A) EFT Z4 T4t

PAGE 23 OF 51

LA

Ak

PARTS NAME:

CYLINDER HEAD




F20A (F15A)BFT E4FHt

PAGE 24 OF 51

FHELAR |REx
PARTS NAME: | CYLINDER HEAD
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 bit
1 [F20-05000001 At GASKET, CYLINDER HEAD 1
) [F15-00000006 E f14p6x1) PIN @12 !
3 |6B/T818-M5x25 R LA SCREV N5x25 1
4 [P4-04070003 HEELIR ANODE 1
S [0B/T3452. 1-413xg) |0 B B13xg) 0-RING @#13xg2 1
6 [F20-05030009 il ey BOLT, ANODE 1
T |6B/T97.1-6 T4Eo WASHER 6 8
g [F8-05000022 7~ B RAM6x2S5 BOLT M6x25 3
9 [F20-05000002 AV e & 4l BOLT, FLANGE 6
10 [F20-05000037 XL E SPARK PLUG )
11 [F20-05040002 AL kERHE SEAL RING, CYLINDER HEAD COVER| 1
12 [F20-05030100 A kA CYLINDER HEAD ASSY 1
13 [F20-05040003 TR EEMR COVER, BREATHER 1
14 [F20-05040004 R BB GASKET, BREATHER COVER 1
15 |0B/T818-Méx10 + 44 L AT SCREW Méx10 4
16 [6B/197.1-4 THEY WASHER 4 4
17 [F15-07050004 g E PLUG 1
18 |7ASO F404 31-005  |e#EEOME 0 RING 1
19 [F20-05040005 W A GAS NIPPLE 1
20 |F20-05040001 ARLE COVER, CYLINDER HEAD 1
2 {F20-05040000 Atk BA% CYLINDER HEAD COVER ASSY 1
22 |6B/T3783-M6x20 A AERN6x20 BOLT M6x20 5




F20A (F15A)EFT E4-F4t

PAGE 25 OF 51

AR

A

PARTS NAME:

CRANKSHAFT & PISTON

3
A=
(=]
3
NG
4
S. PIRT 0. DESCRIPTION DESCRIPTION QT RENARKS
sEen  |Eh5E EHAH () FHARED % &
1 |F25-05050021 188 B 5 375 0x7 0IL SEAL 37X507 |
2 |F20-05020004 4 CRANKSHAFT 1
3 |F20-05010003 k) PLANE BEARING, CRANKSHAFT 4
4 IF15-07030006 th B 1AL Sxddx6,, S 0IL SEAL A25X44X6. 1
S |F20-05020200 ERAH CONNECTING ROD ASSY 2
6 [F20-05020002 EEHLE CIRCLIP 4
7 [F20-05020003 EEH PIN, PISTON )
§  [F20-05020001 EE PISTON )
9 [F20-05020100 EETAK PISTON RING ASSY )
10 [F20-05020300 EEAE PISTON ASSY )




PAGE 26 OF 51

F204 (F154) EFLE 4 Ffit

==
2]
=
srrd
=2
=
= | S
I£ =
0| =
H | s
B
\mﬁ =]
B | =




F20A (F154) EFLE 4+ Ffit

PAGE 27 OF 51

FHEaf  |dis
PARTS NAME: | CRANKCASE
N, PART 0. DESCRIPTION DESCRIPTION q REVARES
5B |EHES AR (B0 EHAREX) %8 &t
1 [6B/T5783-M6x25 7~ i HM6x2S BOLT M6x25 10
) |6B/197.1-6 THES WASHER 6 16
3 |F20-05000700 TRBRAH THERVOSTAT COVER ASSY |
& |F20-05000702 TEEEEHY GASKET, THERMOSTAT COVER 1
5 [F4-04070003 %pE L ANODE )
6 |0B/T818-M5x25 A L EATNSK0S SCREW M5x25 )
7 |F20-00000100 N R4 PLUG, 0IL LEVEL 1
8§ [T15-04000010 TiHE THERMOSTAT 1
9 AT 5x50 RELEL 5150 CLAVP )
10 [F20-05000016 BEEAE PIPE !
11 |F20-05010002 KEE L NIPPLE |
12 |F20-05010000 LB 44 CRANKCASE ASSY |
13 [F15-00000006 Rf4e6x12 PIN B6x12 4
14 |720-06000028 A AERNR6S BOLT M8x65 4
15 |6B/T97.1-8 THES WASHER 8 4
16 |F20-05010007 N ARG BOLT Mox40 6
17 |F20-00000010 KT H GASKET, CRANKCASE |
18 |F15-07010026 #AZRMHR ANODE |
19 |6B/T820-Mdx12 + 44 L ATdx ) SCREW Mdx12 1
200 [F15-07010003 et BOLT, UNTON {
2 [F15-07010023 HiiEE R 0IL CLEANER 1
22 |F15-07010100 i fe R B AL OIL PRESSURE SWITCH ASSY |
25 [F20-05000602 KEEHEHE GASKET, COVER |
24 |F20-05000600BFT KEERA G EXHAUST OUTER COVER ASSY 1
25 |F20-05000601BF1 KEER OUTER COVER, ESHAUST |
26 |P4-04010102 B NIPPLE 1
27 [F15-04000005 i3 NIPPLE, HOSE 1
28 [6B/T3452. 1-98 x 61,9 (0B @8 x81.9 0-RING 68 x 919 1
29 [F40-05000400 BEBAK THERMO WITH ASSY 1
30 |6B/T3452. 1-613x0) V& Eg13x9) 0 RING ¢13x¢) 1
310 [F20-05030009 MR BOLT, ANODE 1




PAGE 28 OF 51

CAMSHAFT

sbit:

F20A (F154) BFT F 44t

R4
PARTS NAME:

el

[

S
\

O




F20A (F154) EFT Z4 it

PAGE 29 OF 51

FRA M4

PARTS NAME: | CAMSHAFT

SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I EHEHR (X EEARER %e i
1 [F20-05000033 R E5R COVER, BELT 1
2 [F20-05000036 7%k PLUG 1
3 {F20-05000034 R E AR DAMPER, BELT COVER 3
4 (6B/T1099-3x5x13 L% 3x5x13 KEY )
5 [F20-03000027 ErR BELT PULLEY, TIMING 1
6 [F20-05000028 ERTHER COVER 1
7 [F20-05000029 EEBEs NUT 1
8 [F20-05000003 Foth# BELT, TIMING 1
9 |6B/T5783-H8x25 B NBx0S BOLT M8x25 1
10 [F20-05030013 Nahth g WASHER |
1 [F20-05030012 N % BELT PULLEY, DRIVEN 1
12 [F20-05030011 Nah %8 T4 8 WASHER, LOV |
13 [F20-05030005 M sibE 20K35K7-R(UE)  [0IL SEAL 1
14 [F20-05030200 WL CAMSHAFT ASSY 1
15 [F20-05030010 HBES 4 MAT, 01L, PUMP 1
16 [F20-05030400 HBRLR 0IL PUMP ASSY 1
17 |F20-05030401 MRk BODY, OIL PUMP 1
18 [F20-05030403 ETHLE WASHER 1
19 [F20-05030408 FHEHE SEAL RING 1
20 [F20-05030402 HRETH SHAFT, 0IL PUMP 1
1 [6B/T309-@3x16. 8 B 34 @3x16. 8 ROLLER NEEDLE @3x16.8 1
20 [F15-07110003 BRREE PLUG |
23 [F20-05030407 wREE SPRING 1
24 [F20-05030404 WF INNER ROTOR, OIL PUMP 1
25 [F20-05030405 NET OUTER ROTOR, OIL PUMP 1
26 [F20-05030406 kS COVER, 0IL PUMP |
2T [6B/T823-Mex16 A L EATox16 SCREV M6x16 )
28 [6B/197.1-6 THE WASHER 6 3
29 [6B/T5783-M6x35 N RIS BOLT M6x35 3




F20A(FISA)VBFT EEFM | pace3o oFst

ghgst RN
PARTS NAME: | VALVE

14




F20A(FISA)BFT ELEFAF | pace 31 07 51

Fadsn RN

PARTS NAME: | VALVE

SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
sEeH RS AR (B0 EU4H G Y& &t

I |F20-05030001 Al VALVE, INTAKE )

2 |F20-05030003 A ITRER SEAT, VALVE SPRING 4

3 [166F-010003 AT SEAL, VALVE STEM 4

4 |F20-05030004 AlTEE SPRING, VALVE INNER 4

5 |F15-07040006 s ITRE RETAINER, VALVE SPRING 4

6 |F15-07040007 AlTEE+E COTTER, VALVE 8

7 |F15-07040304 G g NUT, LOCK 4

8§ |F15-07040303 AR SCREW, VALVE ADJUSTING 4

9 [F20-05030002 HAT VALVE, EXHAUST )

10 |F20-05030007 L 2 SPRING, COMPRESSION )

11 [F20-05030301 e ARM, VALVE ROCKER 4

12 |F20-05030006 A% COLLAR )

13 |F15-07040013 e SHAFT, ROCKER 1

14 |F20-05030008 R WK PLATE 1

15 |6B/T5783-Mex12 o A1) BOLT Méx12 1




10

12

F20A (F154) BFLE A F it

PAGE 32 OF 51

KAt | MRS
PARTS NAVE: | FUEL SYSTEM

11% %&A&“




F20A (F15A) BFLE 31 PAGE 33 OF 51
A SIS Y
PARTS NAME: |FUEL SYSTEM
S. PART NO. DESCRIPTION DESCRIPTION 0 REVARKS
5B |EHES AR (B0 EU4H G hE &t
I |6B/T5783-M6x50 AR50 BOLT M6x50 1
2 |cB/196-6 KBE 6 BIG WASHER 6 1
3 |6B/T5783-M8x16 N AERMSx16 BOLT M8x16 1
4 |cB/196-8 KAES BIG WASHER 8 1
S [F15-05000004 HE DAMPER 1
6 |F20-03000056EFI-A HEBSE BUSH, DAMPER !
7 [F20-03000055ERI-A R BUSH, 0IL PUMP |
8 |F20-05000046EF1 EHTHER DAMPER, 01L CUP |
9 |F20~05000047EFI AR BUSH, 01L CUP |
10 [F20-05000039EFT W% 95x010x160 (EP4) FUEL PIPE |
1 [s7133-14 BERMEE 14 SINGLE LUG CLAMP 11
12 [F20-05000054EFI W% D @6x@12. 5x450 (EPA) [FUEL PIPE D @6xé12. 5x450 | 1 £ BMBEE R
13 |F20-05000052 Wb C @5x@10x470 (EPA)  [FUEL PIPE C @5x@10x470 1
14 |F20-05000050 W% F o6xg12. 5x280(EPA) [FUEL PIPE D ¢6xg12.5x280 | 1 RABHEERERE
15 |F20-050013008FT EHNH PRESSURE VALVE 1
16 |P20~05000042EF1 EHR#RE JACKET, PRESSURE VALVE 1
17 [F20-05000041EF1 EHRE % BRACKET, PRESSURE VALVE |
18 [F20-05000049EF1 i FUEL PIPE 1
19 [6B/T818-M5x12 + A4 AN SCREW Msx12 )
20 |GB/197.1-5 T4RES VASHER § )
21 |F20-05001000EF1 b S AL COVER 4 ASSY, FUEL INJECTOR )
22 |F20-050000508F1 i BMEV1-060 FUEL INJECTOR )
23 [F20-05000053 WiHE B 05x012. 2x60 FUEL PIPE B ¢5x@12. 2x60 1 LABMERARNE
24 |F20-0500006EFI WibE g REC FUEL PIPE ¢ 1
25 [F40-050000408T i T 2R JOINT A, FUEL FILTER )
26 [F40-05091100E] B Rt e & HIGH-PRESSURE FUEL FILTER | 1
27 [F20-03000014EF1 R A JACKET, FUEL PUMP 1
28 [F20-03000013EF1 2R ER BRACKET, FUEL PUMP 1
29 [6B/T5783-M6x12 kA0 BOLT M6x12 1
30 (6B/T5783-M6x20 N AERN6x20 BOLT M6x20 1
3 [68/197.1-6 T4 WASHER 6 3
3 |6B/T6170-M6 NG NUT M6 1
33 [F4-05000200 W E LAl FUEL PIPE TIE-IN ASSY 1
34 [F4-05000030 e £ EB (LIP B, FUEL PIPE ;
35 [F20-05000017 W% A 85x610x400 FUEL PIPE A ¢5x@10x400 1
36 |F20-00005300EFT MR B A% FUEL FILTER ASSY 1
37 [F20-03000018 W% B 95xa10x90 FUEL PIPE B @5x@10x90 1
38 |oB/Tas 920,004 [0R E920. 2x2. 4 0-RING @20, 2x2. 4 1
39 [F20-05050000 Wi R FUEL PUMP ASSY 1
40 [F20-05000022 Wi R BOLT, FUEL PUMP )
41 |6B/T818-M4x3) A L ATI) SCREW Mdx32 4
42 |F4-04090003 WmEE COVER, FUEL PUMP 1
43 [a-04090004 RE GASKET 1




F20A (F154) BFLE - F it

PAGE 34 OF 51

st | AL

PARTS NAME: | FUEL

N, PART N0, DESCRIPTION DESCRIPTION q REVARKS
5B |EHES AR (B0 EU4H G Y& i
44 |F4-04090011 ] Fr #4TM3x6 SCREW M3x6 )
45 |P4-04090005 2R B UNILATERAL PLATE )
46 |F20-05050100 i R 7 At COVER ASSY, FUEL PUMP 1
47 |F15-04000005 Ko NIPPLE ASSY )
48 |F20-05050001 Rk SHELL, FUEL PUMP 1
49 [F15-07140100 At DIAPHRAGH ASSY 1
50 |GB/T309-¢3x12 WA 93x12 ROLLER NEEDLE @3x12 1
ST |F15-07140005 RERE SPRING, DIAPHRAGH 1
52 |F15-07140001 Wil R B SEAT, FUEL PUMP 1
53 [F15-07140004 HERE SPRING, PLUNGER 1
54 [F15-07140003 BE PLUNGER 1
55 |6B/T6170-M4 A AERN NUT 4 4
56 [F20-05000024 K% B B5xd10x85 PIPE B 95x@10x85 1
5T |F20-05000026 BH-R TEE JOINT 1
58 [F20-05000023 KE A 95xd10x125 PIPE A @5x@10x125 )
59 [F20-05000051 HE D 95x010x250 PIPE D @5x@10x250 |
60 [F15-05000011 cH TEE JOINT 1
61 [F20-05000025 K& C 95010555 PIPE C #5x@10x55 1




PAGE 35 OF 51

F204 (F154) BFT F 4t

—
a3

= | =2
/fﬂ (=1
ah | 2
=

= | =
| &S
192

. - .-
I ”MM
==
Mw 92}
= m
B | =




F20A (F154) BFT F ¢+t

PAGE 36 OF 51

FHEaR: | RHBAH
PARTS NAME; | STARTER ASSY
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B5E  |R445 B4R (R ARG %e i
I [F25-05160500 R FRAY STARTER HANDLE ASSY |
) [F2s-05160021 FHHE R DAMPER, STARTER HANDLE 1
3 [F20-05070003 KT HE SEAL )
4 |F20-05070000 R BALk STARTER ASSY |
5 [F20-05070200 EEE S TIGHTWIRE, DETENT 1
6 |F20-05070101 R BIT CASING, STARTER |
T |GB/T97.1-6 THES WASHER 6 5
8 |0B/T5783-M6x25 R M6x)S BOLT M6x25 3
9 [F15-07130106 W EHE SPRING, DETENT |
10 [F15-05000029 EEE kS8 SPRING, DETENT TIGHTWIRE |
11 [FL5-07130105 o & DETENT 1
12 |F15-07130107 WHEE SPRING, VOLUTE |
13 [F15-07130201 #ipth WHELL, START-UP 1
14 |P4-04130013 BB TE MEATUS, START ROPE !
15 |F15-07130205 % (05, 551 8%) ROPE, STARTER (#5. 5x1. 8n) 1
16 |6B/T896-8 FogEs CIRCLIP 8 1
17 [F20-05070001 R BINEN COVER 1
18 [CB/T845-ST4.2x16  |F7HE# sk JBATST4. 2x16 | SCREW ST4. 2x16 )
19 [F20-05070002 Bl A% 9539103200 PIPE ¢5x@10x200 |
20 [F15-07130002 RAREREE CLIP, PLATE 1
2 [F20-05070004 HABEH PLATE, DRIVE 1
20 |6B/T93-6 BEHES SPRING WASHER 6 1
23 |0B/T3783-Mex16 A M6x16 BOLT M6x16 )
4 [F15-07130203 RS Tk SPRING 1
25 [F15-07130204 TN L A LINK ROD |
26 [F15-07130202 Rk PAWL, DRIVE 1
27 [F20-05000030 W BAEE R FIXATION PALTE 1
28 [T15-04070007 BB EALE WASHER, START WHEEL 1




F204 (F154) BFT F4 4t

PAGE 37 OF 51

st |RBLH
PARTS NAME: [T0P COVLING ASSY

SN, PART N0, DESCRIPTION DESCRIPTION (] REMARKS
SBEE | MR AKX ARG %E &
1 [F20-06000000 MEAH TOP COWLING ASSY 1
2 [F20-06000001 NE TOP COWLING 1
3 [F20-06000003 S COVER, TOP COWLING !
4 [F4-08000019 19 MARK 19 1
s [F15-12000002 MEAR MARK, RIGHT 1
6 |F25-08000006 TEHHM (F20) MARK, FRONT (F20) 1
F15-12000003 TEHAR (F15) MARK, FRONT (F15) 1
7 |F15-12000001 MELTh MARK, LEFT 1
8 [6B/T818-M5x16 T4 L EAMSx16 SCREW M5x16 4
9 |6B/T96-5 KHES BIG WASHER § 4
10 [F20-06000004 AEY HOOK, FRONT 1
1 |6B/T6170-M5 VAL AcaIN NUT S 4
12 |6B/197.1-6 THEG WASHER 6 4
13 |6B/T5783-M6x20 s AM6x20 BOLT M6x20 4
14 [F20-06000005 VECES LOCKING HOOK 1
15 [F20-06000002 Ean TES SEAL, RUBBER 1




PAGE 38 OF 51

F20A (F154) BFT Z ¢ F4t

Y
v
oL
-
(=4
—
=

==

==
WLK,‘ =)
W

==
Lz | e
= =

j—)
R =
| =|
=

_E | =

2| oy

= | =2
w2

,W_A? =™




F20A (F154) BFT Z ¢ F4t

PAGE 39 OF 51

ML (BaluRAt
PARTS NAME:  |ELECTRIC OIL PUMP ASST
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
SBEE RS FHLH () FELHGEX) HE %
1 [F20-05001800EFT o 20k R AL 0IL PUMP ASSY 1
) |F20-05001801EFI o 2k i R AR AL BUDY ASSY, OIL PUVP !
3 |F20-05001802EFI MR % A 0IL NOZZLE A, 0IL PUMP 2
4 |F20-05001803EFI MR % B 0IL NOZZLE B, 0IL PUMP )
5 |F20-05001804EFI iR SEAT, NEEDLE VALVE 1
6 [F20-05001805EFT B FUEL RETURN PIPE 1
7 |cB/T818-M4x16 AL AT Wdxl6 SCREW Mdx16 4
8 |6B/T93-4 BEAE 4 SPRING WASHER 4 4
9 |F20-05001806EFT 4 NEEDLE VALVE 1
10 [F20-05001807EFI 3T FLOATER 1
11 [F20-05001808EFI 314 PIN, FLOATER 1
12 |6B/T818-M4x8 T F LA M SCREW M4x8 4
13 [F20-05001809EF R S SEAL, 1L CAP 1
14 |F20-05001810BFI AR M 0IL (AP ASSY 1
15 [F20-05001811EF] FUHE 63x05x240 HOSE PIPE @3x$5x240 1
16 |F20-05001812EFI HuEA YA 0-RING, DRAIN BOLT 1
17 |F20-05001813EFI M4 DRAIN BOLT 1
18 [F20-05001814EF1 iR FILTER NET,0IL PUMP 1
19 |F20-05001815EFT R R RUBBER PAD, 0IL PUMP 1
20 [F20-05001816EFI RS PADDING BLOCK, 0IL PUMP 1
21 [F20-05001817EFI RN ELECTRIC OIL PUMP 1
22 [F20-05001818EFI REFE JACKET, CONDUCTING WIRE !
23 |F20-035001819EFT WA HRIYE 0-RING, ELECTRIC OIL PUMP 1




F20A (F15A)BFT E4F4t

PAGE 40 OF 51

T4

M4 (241)

PARTS NAME:

OUTER FUEL TANK (24L)

SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
GBS RS FHAH(EX) FHLH X0 hes it

I [F15-09000000 WELR 0IL TUBE ASSY 1

2 |F15-10000000 yrip s FUEL TANK ASSY |

3 |F15-10010000 el COVER ASSY, FUEL TANK |

4 |6B/T818-M5x18 A4 AN SCREW , PAN HEAD M5x18 4

5 |6B/197.1-5 THES WASHER 4

6 [F15-10020000 WEIER OLEOMETER ASSY 1

7 |F15-10000003 I GASKET 1

8 [F15-10000002 HEER STRAINER 1

9 |F15-10000001 A AR FUEL TANK 1 (241)

10 |F15-09020000 Wik A (1) FUEL LINE CONVECTOR (ENGIYE SIDE, FRALE) | 1

1T |F15-09000003 % B CLAVP B 4

12 |F15-09000001 HEA(B10x06x92080) FUEL LINE A(#10x¢6x2080) 1

13 [F15-09030000 FhmRA PRIMER BULB ASSY 1

14 [F15-09000002 B (6101063850 ) FUEL LINE B (®10x@6x850) 1

15 [F15-09010000 Wb LA (#) PUEL LIYE CORVECTOR(UEL TAYC SIDE, FEWAL)| 1




F20A (F15A) BFLE - F it

PAGE 41 OF 51

Rifesh | BheAtk
PARTS NAVE: | CONTROL BOX ASSY




F20A (F1SA)BFIZ M | PAGE 42 OF 51
Eadst Ry Ak
PARTS NAME: | CONTROL BOX ASSY
SK. PART N0 DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | REGT FEAH(EX) EEEHEX) g &it

I [F20-130000008FT B a0k CONTROL BOX ASSY 1

L L. 560 R CLAWP )

3 [F20-03000400EFT RafF x4t STARTING SWICH ASSY |

£ | 185-08010100 )4 % CONTROL CABLE 1

S [P15-11000002% B BTN PLATE , CONTROL BOY 1

6 [6B/819. 2-45K12 TR 1 SCREN PAN HEAD N5x12 )

T RIS-13020007W HTE R THROTTLE HANDLE , INCHING 1

8 |FI5-13000005K BEH A E BUSH , CAM )

9 |FI5-13020006% U BUSH , HANDLE |

10 [F15-11000001W MEH Rk BLOCK , RUBBER |

11 [FI5-130000148 Li¥E JACKET , CABLE 1

11 [Pa-01090401 &ELTAR STOPER , ANG ROPE 4SS Y I

13 |F15-130204000 REF A RNGINE STOP SWICH ASS'Y 1

14 {FI5-130002030 53 B INSULATED PLUG "B' )

15 [F15-13000202% a3 INSULATED PLUG "4" |

16 [F15-13020001% By L% COVER , CONTROL BOX |

1T [F15-13000013% BU AN SMALL COVER , CONTROL BOX 1

18 [F15-13020003% WH 4@ VASHER "B" , WAVE 1

19 [F15-130201000 WERAAH LOCKED DISK ASS'Y 1

200 [F3-1302000W £ TORSION SPRING |

0 [FI5-130200030 LRk EACH LOCKED PULLEY 1

2 |FI5-130200048 BRELEH PLATE , PULLEY SPRING |

13 |6B/T818- W46 TEER LTI X 6 PAN HEAD SCREV M x 6 )

M JF15-130200000 BNaEAH COVER 4SS T, CONTROL BOX 1

15 |GB/TST83-48X30 RAERIB 30 BOLT Mg x 30 1

26 168/197.1-8 THES VASHER 8 1

17 [F15-130003008 I MACHINE , COVTROL ACCELEROGRAPH |

28 [F15-13000007W YhiE WASHER 1

9 |oB/1896-6 Fo#Es PIN , COTTER § 3

30 [Fa5-07000007W BHMZ5 LD CONTROL CABLE TIE-IN "B’ )

3 [P15-13000002W G ik CAM MECHANIS |

3 [oB/T818-3K14 FE A LB X 14 PAN HEAD SCREW M3 x 14 )

33 [FI5-13000800W WaFE INCHING SWITCH 1

3 [P15-13000003V BBk EH PLATE 1

35 [P15-130000041 WES PULLEY 1

3 [F15-130000017 BhBL L SHIFT SPRING PLATE "B’ 5

3 {FI5-12000016W Flk16 VARK 16 1

B (6B/T6170-¥6 X AR NUT M6 4

% [F15-13000008% B AR A VRARBLE PLATE , A NACHAVIS I

40 {FIs-13000700W TEEH SHIFT SWING LINK 1

41 [FI5-130006010 UREER ADIUSTER FASTNESS ASS'Y 1

4 [6B/157835003 H AR5 X 15 BOLT M5 x 25 )

43 |oB/T6170-45 KRN NUT M5 )




F20A (F1SA)BFIZ M | PAGE 43 OF 51
R4t | BYeAk
PARTS NAME: | CONTROL BOY ASSY
K. PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
2BEL | RhE FEAH X AR EX 8 hit

44 TR15-13000300W ol B4 0 BUZZER ASS'Y 1

4 {F15-130006000 R L ADIUSTER PIN |

46 163/15287-6 RS BIG WASHER 6 3

47 [P15-13000006W BiEEH WEARABLE PLATE 1

48 |F3-130000120 THERRE BUSI , SHIFT SWING LINK 1

49 [F15-13000012% BYEE BRACKET , CONTROL BOX 1

S0 {F15-12000013W Kl WARK 13 1

ST [F15-13000015W AEMR COVER , WATERPROOF 1

2 [F13-13010010W BAFHAMRAR BLOCK , CONTROL HANDLE 1

53 6B/1956. 15 Y HELES WASHER , LOCKED § )

54 16B/1819. 25K18 BN 18 SCREV, PAN HEAD M5 x 18 7

55 |F15-13010003W RAZAE X TA, BUTTON 1

S [F15-13010001 B CONTROL HANDLE I

ST {FIS-13010002% B CONTROL HANDLEBAR 1

58 [cB/84. 5-S74. 8X12 TEEALEREAST4 §x 1) [SCREV, PAN HEAD ST4. 8x12 1

9 16B/T818-44X10 TFEA LR 10 SCREN, PAN HEAD M4 x 10 3

60 |P15-13010009% BYFRE COVER , CONTROL HANDLE 1

61 |F15-13010005W i 2 SPRING , COMPRESSION |

62 |F15-13010004% YNk PART , ORTENTATION CONTROL 1

63 |F15-13010008W AR PLATE , ORIENTATION PART |

64 |GB/T820-M6X90 TEEHTEANG 90 SCREW, PAN HEAD M6 x 90 3




F20A (F15A) EFT S4F4t

PAGE 44 OF 51

ZHEER:

RELEA (55H)

PARTS NAME:

CYLINDER HEAD ASSY (REPARE KIT)




F20A (F154) EFT R4kt

PAGE 45 OF 51

RAMEER:  |RAkAR (BG4F)

PARTS NAME:  |CYLINDER HEAD ASSY (REPARE K17)

SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %e i
T [F20-05030000 ARLRRK CYLINDER HEAD ASSY 1
2 [F20-05030100 Ak kAt CYLINDER HEAD 1
3 |F20-05030005 ti A 20035K7-R(UE)  |0IL SEAL I
4 |F20-05030200 4 A ¢ CAMSHAFT ASSY |
5 [F20-05030010 MR 54 MAT, 01L PUMP 1
6 |F20-05030400 MR 0IL PUMP ASSY 1
7 |6B/197.1-6 T4ES WASHER 6 3
8§ |F8-05000022 A AERN6NS BOLT M6X35 3
9 |F20-05030001 #AI1 VALVE, INTAKE )
10 |F20-05030002 #AI1 VALVE, EXHAUST )
1 |F20-05030003 A TREBH SEAT, VALVE SPRING 4
12 [166B-010003 AT SEAL, VALVE STEM 4
13 [F20-05030004 A% SPRING, VALVE INNER 4
14 |F15-07040006 ATREE RETAINER, VALVE SPRING 4
15 [F15-07040007 AlTRE+EE COTTER, VALVE 8
16 [F20-05030007 RERE SPRING, COMPRESSION )
17 |F15-07040303 E R AT SCREW, VALVE ADIUSTING 4
18 |F15-07040304 bEs A NUT, LOCK 4
19 [F20-05030301 e ARM, VALVE ROCKER 4
20 |F20-05030006 A% COLLAR )
2 |F15-07040015 g SHAFT, ROCKER 1
22 |F20-05030008 R AR PLATE 1
23 |B/T5783-M6X12 A B ARMON1 BOLT M6X12 1




PAGE 46 OF 51

F20A (F15A) EF1E 4 it

\)
=
=
==
= | =2
]| =
— | =3
) e
==
N2 | <A
72 \/ -
— (S
= -
R | =
- —_
Hfm (=)
==
| =
X8| =
=
| =
—_
W | A

(S

)

)

—~7

)
s

W

O
—




F204 (F154) EFLE 4+ Ffit

PAGE 47 OF 51

FHMAS: | RANERR (S5
PARTS NAME: [ENGINE ASSY (REPARE KIT)
SN PART 0. DESCRIPTION DESCRIPTION QT RENARKS
5EEE  (BHEE AR (B0 EU4H G Y& b
1 [F20-05000000 RAME M ENGINE ASSY 1
) |6B/T3783-Mx25 7 AERNEYS BOLT M6X25 10
3 [6B/197.1-6 TAES WASHER 6 17
4 [F20-05000700 TREEAH THERMOSTAT COVER ASSY 1
S [F20-05000702 HEELGHE GASKET, THERMOSTAT COVER 1
6 [F4-04070003 SEREMH ANODE )
7 |6B/T818-M5x25 2 AT K0S SCREW M523 )
8 [T15-04000010 TR THERMOSTAT |
9 |HT2. 5x50 RAEALHL. 5350 CLAMP 2
10 [F20-05000016 BEEAE PIPE 1
11 |F20-05010002 KEE L NIPPLE |
12 |F20-05010000 LB 44 CRANKCASE ASSY |
13 [F15-00000006 T4 6612 PIN p6x12 4
14 |120-06000028 A AERNR6S BOLT M8x65 4
15 |6B/197.1-8 THES WASHER 8 4
16 [F20-05010007 N ARG BOLT M6x40 6
17 [F15-07010026 FAEHIMR ANODE 1
18 [GB/T820-Mdx12 T L EATMAx1) SCREW M4x12 1
19 |F15-07010003 et BOLT, UNLON 1
20 [F15-07010023 MikgE S 0IL CLEANER |
20 |F20-05000602 AEERE 4 GASKET, COVER 1
22 [F20-05000600 AEEHAH EXHAUST OUTER COVER ASSY 1
23 [F20-05000601 KEER OUTER COVER, ESHAUST 1
M4 |F4-04010102 % NIPPLE 1
25 [F15-04000005 K% NIPPLE, HOSE {
26 |6B/T3450.1-88 x 91,9 |0F/ @8 x 61,9 0-RING 98 x 619 1
7 [F40-05000400 BEBAY THERMO WITH ASSY 1
28 |6B/T3452. 1-913x02 |0 El@15xg) 0 RING @13xg2 1
29 [F20-05030009 A A BOLT, ANODE q
30 |F20-05020002 EEHHE CIRCLIP 4
30 [F20-05020100 EETAL PISTON RING ASSY )
3 |F20-05020001 EE PISTON )
33 [F20-05020300 EEAR PISTON ASSY )
34 [F20-05020003 EEH PIN, PISTON 2
35 [F20-05020200 EATAR CONNECTING ROD ASSY )
36 |F25-05050021 185 B 343765 0x7 0IL SEAL 37X50X7 1
37 |F20-05020004 th 4 CRANKSHAFT 1
3 [F20-05010003 EET PLANE BEARING, CRANKSHAFT 4
39 [F15-07030006 1 50 5 A5x4, 5 OIL SEAL A25X44X6. 5 |




PAGE 48 OF 51

F20A (F154) BFT F4 4t

—
—
—
— | =
= | =
—
=\ =
=B =
= | 2
0| =
-
11# (7o)
£
= =
B | &

N
)
/4

) w,
() =




F20A (FISA)BFT ZEEFAM | pack 49 0F 51

ir e R

PARTS NAME: | REPAIR KIT 1

SN, PART NO. DESCRIPTION DESCRIPTION qm RENARKS
smeE 442 FEAHK () EU4H G Y& i
1 |GB/T3452.1-035x02  |0R E@35x0) 0-RING @35x@2 1
2 [F20-05000008 1t B 2 4 GASKET, CARBURETOR )
3 |F20-05040004 FRE R GASKET, BREATHER COVER 1
4 [TASO F404 31-025  |[eHDE0ME 0-RING 1
5 [F20-05000006 FARETHE GASKET, INTAKE MANIFOLD 1
6 |B3452. 1-B13xg) 0% B ¢13xp) 0-RING B13x@2 )
7 [F20-05000001 At GASKET, CYLINDER HEAD 1
8 [F20-05030005 Mt 2005 7-R(UE)  [0IL SEAL 1
9 |F20-05030010 TR % 54 MAT, OIL PUMP 1
10 [F20-05040002 L ETHE SEAL RING, CYLINDER HEAD COVER| 1
11 [TASO F404/4-24-001 M RORE 0-RING 1
12 |F20-05030408 RHEHE SEAL RING 1
13 [F20-05000702 TEBER Y GASKET, THERMOSTAT COVER |
14 [F25-05050021 (148 B 31 37X 0x7 0IL SEAL 37x50x7 1
15 [F15-07030006 i 38 3 5425 x44x6. S 0IL SEAL A25x44x6. S 1
16 [F20-05000602 KEERT A GASKET, COVER 1
17 [F20-00000010 bGEE GASKET, CRANKCASE 1
18 |F20-050018128F1 T4 0W (-RING, DRAIN BOLT 1
19 [F20-05001809EF1 IR SEAL, OIL CAP 1
20 |F20-05001819EFT R 0-RING, ELECTRIC 0IL PUMP 1




F20A (F15A)BFT E4FHt

PAGE 50 OF 51

AR

B 2

PARTS NAME:

REPAIR KIT 2




F204 (F154) EFLE 4+ Ffit

PAGE 51 OF 51

Faes e |EBH
PARTS NAME: | REPAIR KIT 2
SN, PART 0. DESCRIPTION DESCRIPTION q REVARKS
2BEE  |R445 AR (B EHAREX) %8 i
T [F4-04000006 HOl A 5 34 WASHER 1
2 [F15-04000008 35 B4 I 3 4H13x256 0IL SEAL 13x25x6 1
3 [F20-02020002 HAME B GASKET 1
4 [F20-02010102 B SEAL, RUBBER 1
S [F20-02010101 HE K SEPERATE PLATE |
6 |F15-04000003 Mok f WASHER 1
7 [F20-02010004 HARE T GASKET, OUTLET MANIFOLD 1
g [F20-02010005 HEEERER DAMPER, OUTLET NANIFOLD 1
9 [F20-04060001F KTEREORE 60.262.4  [0-RING 60. 2x2. 4 1
10 [F15-06080004 Wi X ik 17306 (25) |0IL SEAL )
11 |F20-02000102 KE B SEAL, VATER TUBE 1
12 [F20-02000005 KEFHE BUSH, TUBE 1
13 |F25-004050004 KEEHE SEAL, WATER PIPE 1
14 |F20-04040001 KERK WATER PUMP HOUSING 1
15 [F15-00000013 T 94x1) DOVEL PIN ¢4x12 )
16 [F15-06060002 KRN INNER SHELL, VATER PUMP 1
17 [F15-06050000 KR RA IMPELLER ASSY 1
18 [TASO FAO-31-045 KR EORHHE3I-045 0-RING 1
19 [F20-04000002 MR OUTER PLATE 1
200 |F15-06020004 A% 0-RING 1
2 [F15-06020003 B thidt 20x30x6 (£/&) |0 SBAL, DRIVE SHAFT )
22 [F20-04000001 IR 3h 4 GASKET, BASE 1
23 [F15-06000013 LR KEY, WOODRUFF 1




F20A(FISA)BFT M ez 1 or W
FREAR  |ZHERREE
PARTS NAME: ~ |PARTS CATALOGUE 1NDE
e RH/F5 ZhKE THI5 e 758
PART N0, PAGE/NO. PART . PAGE/ND PART N0, PAGE/N0.
HT2. 5x50 8-19 F15-01000003 4-23 F15-05000029 36-10
27-9 F15-01000004 4-28 F15-05000031 12-21
17-23 F15-01000006 4-30 F15-05000032 12-20
HT2. 5x60 42-2 F15-01000007 6-17 F15-05000035 12-25
HT4. 2x200 22-3 F15-01000008 6-18 F15-05040002 12-17
IKO TA1720 14-17 F15-01000009 6-19 F15-06000013 14-31
JASO F404 31-025 24-18 F15-01000011 6-21 F15-06000014 15-41
JASO F404-31-045 14-35 F15-01000012 6-20 F15-06000015 17-7
S7133-14 33-11 F15-01000013 6-22 F15-06000016 17-10
F15-01010001 2-3 F15-06020003 14-25
J50-01000004 17-25 F15-01010002 2-9 F15-06020004 14-24
166F-010003 31-3 F15-01010003 2-1 F15-06020005 17-14
F4-01010003 2-15 F15-01010006 2-32 F15-06040002 14-29
F4-01010004 2-13 F15-01010007 2-1 F15-06050000 14-36
F4-01010005 2-14 F15-01010100 2-10 F15-06060002 14-37
F4-01090003 6-6 F15-01010102 2-12 F15-06070002 14-10
F4-01090006 6-5 F15-01010200 2-11 F15-06070004 14-6
F4-01090007 6-4 F15-01010202 2-18 F15-06070005 14-8
F4-01090401 6-10 F15-01010302 2-8 F15-06070006 14-9
F4-01090401 42-12 F15-01010303 4-26 F15-06070007 14-13
F4-03000023 14-2 F15-01010304 2-31 F15-06080004 14-18
F4-03000024 14-3 F15-01010305 2-24 F15-06090000-11 17-8
F4-04000006 8-3 F15-01010306 2-20 F15-06090000-8
F4-04010102 27-26 F15-01010307A 2-30 F15-07000004 17-10
F4-04070003 24-4 F15-01010308 2-26 F15-07000005 19-2
27-5 F15-01010309 2-27 F15-07000006 19-1
F4-04090003 33-42 F15-01010311 2-7 F15-07000012 11-5
F4-04090004 33-43 F15-01010312A 2-28 F15-07000014 12-6
F4-04090005 34-45 F15-01010313A 2-125 F15-07000016 11-2
F4-04090011 34-44 F15-01010314A 2-38 F15-07010003 27-20
F4-04130013 36-14 F15-01010315 2-36 F15-07010023 27-21
F4-05000030 33-34 F15-01010316 -1 F15-07010026 27-18
F4-05000200 33-33 F15-01010317-1 2-35 F15-07010100 27-22
F4-08000014 6-14 F15-01010317-2 2-34 F15-07030006 25-4
F4-08000016 6-15 F15-01010317-3 2-33 F15-07040006 31-5
F4-08000019 37-4 F15-01010400 2-39 F15-07040007 31-6
F8-05000022 24-8 F15-01030001 6-16 F15-07040015 31-13
F8-08000010 6-28 F15-01030005 6-9 F15-07040303 31-8
F15-00000006 8-1 F15-01030100 6-7 F15-07040304 31-7
24-2 F15-01030200 6-12 F15-07050004 24-17
27-13 F15-03000100W 9-5 F15-07110003 29-22
F15-00000008 6-34 F15-04000002 8-22 F15-07130002 36-20
F15-00000009 6-35 F15-04000003 8-21 F15-07130105 36-11
F15-00000012 6-38 F15-04000005 27-27 F15-07130106 36-9
12-23 34-47 F15-07130107 36-12
F15-00000013 8-14 F15-04000008 8-5 F15-07130201 36-13
15-38 F15-05000004 33-5 F15-07130202 36-26
17-15 F15-05000009 10-28 F15-07130203 36-24
F15-01000001 4-24 F15-05000011 34-60 F15-07130204 36-25
F15-01000002 4-25 F15-05000016 10-25 F15-07130205 36-15




F20A (F15A) EFT S4F4t

PAGE 1T OF IV

THER: | ZHETREL

PARTS NAME:  [PARTS CATALOGUE INDEX
KT RA&/Fg ZHRT n&IFT ZHRE R/ 5
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-07140001 34-52 F15-13010001W 43-56 F20-01030009 4-20
F15-07140003 34-54 F15-13010002W 43-57 F20-01030010 4-19
F15-07140004 34-53 F15-13010003W 43-55 F20-02000001L 8-27
F15-07140005 34-51 F15-13010004W 43-62 F20-02000001S
F15-07140100 34-49 F15-13010005W 43-61 F20-02000002 4-38
F15-07150001W 21-10 F15-13010008W 43-63 F20-02000003 8-28
F15-07150200W 21-18 F15-13010009W 43-60 F20-02000004 8-29
F15-07150300W 21-15 F15-13010010W 43-52 F20-02000005 17-21
F15-07150501W 21-12 F15-13020000W 42-24 F20-02000007 17-24
F15-09000000 40-1 F15-13020001W 42-16 F20-02000101L 17-22
F15-09000001 40-12 F15-13020002W 42-20 F20-020001018
F15-09000002 40-14 F15-13020004W 42-22 F20-02010001 8-15
F15-09000003 40-11 F15-13020005W 42-18 F20-02010002 8-20
F15-09010000 40-15 F15-13020006W 42-9 F20-02010003L 8-24
F15-09020000 40-10 F15-13020007W 42-1 F20-02010003S
F15-09030000 40-13 F15-13020100W 42-19 F20-02010004 8-23
F15-10000000 40-2 F15-13020400W 42-13 F20-02010005 8-26
F15-10000001 40-9 F15-13000004W 42-35 F20-02010100 8-10
F15-10000002 40-8 F15-13020003W 42-21 F20-02010101 8-12
F15-10000003 40-7 F20-02010102 8-11
F15-10010000 40-3 F20-02010103 8-13
F15-10020000 40-6 F20-00000001 4-33 F20-02020001 8-2
F15-11000001W 42-10 F20-00000002 4-31 F20-02020002 8-6
F15-11000002W 42-5 F20-00000003 4-32 F20-02020100 8-7
F15-11020002W 12-36 F20-00000004 4-35 F20-02020200 4-5
F15-12000001 31-7 F20-00000005 4-6 F20-03000001EFI 10-27
F15-12000002 31-5 F20-00000008 6-36 F20-03000002 10-39
F15-12000003 37-6 F20-00000009 6-37 F20-03000003 10-23
F15-12000013W 43-50 F20-00000010 27-17 F20-03000004 10-14
F15-12000016W 42-37 F20-00000011 10-40 F20-03000005 10-13
F15-13000001W 42-36 F20-00000100 27-7 F20-03000005W 10-45
F15-13000002W 42-31 F20-00005300EF1 33-36 F20-03000006 10-15
F15-13000003W 42-34 F20-01000001 6-29 F20-03000006W 10-46
F15-13000005W 42-8 F20-01000002 6-31 F20-03000007 10-10
F15-13000006W 43-47 F20-01000003 6-27 F20-03000007W 10-44
F15-13000007W 42-28 F20-01010000 4-1 F20-03000008 10-26
F15-13000008W 42-39 F20-01010000S F20-03000008BW 10-49
F15-13000011W 43-48 F20-01010301L 2-6 F20-03000009L 12-24
F15-13000012W 43-49 F20-01010301S F20-03000009S
F15-13000013W 42-17 F20-01020100 6-24 F20-03000010 9-6
F15-13000014W 42-11 F20-01020200 6-1 F20-03000011 10-11
F15-13000015W 43-51 F20-01030000 4-8 F20-03000012W 12-27
F15-13000202W 42-15 F20-01030001 4-9 F20-03000013 10-24
F15-13000203W 42-14 F20-01030002 4-12 F20-03000013EFT 33-28
F15-13000300W 43-44 F20-01030003 4-14 F20-03000014EFT 33-27
F15-13000500W 42-17 F20-01030004 4-15 F20-03000018 33-37
F15-13000601W 42-41 F20-01030005 4-16 F20-03000101 10-16
F15-13000602W 43-45 F20-01030006 4-17 F20-03000200% 12-30
F15-13000700W 42-40 F20-01030007 4-18 F20-03000203W 12-31
F15-13000800W 42-33 F20-01030008 4-13 F20-03000400EFI 10-48




F20A (F15A) EFT S4F4t

PAGE I OF IV

FERAH |2hERREE
PARTS NAME:  [PARTS CATALOGUE INDEX

Tke IR B A8/ Tk e i
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO

42-3 F20-05000017 33-35 F20-05000700 27-3
F20-03010001 12-13 F20-05000017EFI-A 17-12 F20-05000702 27-4
F20-03010100 12-18 F20-05000022 17-15 F20-05000800EFI 22-6
F20-03010200 12-22 33-40 F20-05000900EFI 21-5
F20-03020000 10-29 F20-05000023 34-58 F20-05000900W 21-23
F20-03020001 10-33 F20-05000024 34-56 F20-05000901W 21-4
F20-03020002 10-30 F20-05000025 34-61 F20-05000902W 21-3
F20-03020003 10-36 F20-05000026 34-57 F20-05000903W 21-2
F20-03020004 10-31 F20-05000027 29-5 F20-05001000EFI 33-21
F20-03020005 10-32 F20-05000028 29-6 F20-05001100EFI 22-10
F20-04000000EL 17-17 F20-05000029 29-7 F20-05001200MBFI 17-13
F20-04000000ES F20-05000030 36-217 F20-05001200WBFI
F20-04000001E 14-1 F20-05000031 22-17 F20-05001300EFI 33-15
F20-04000002 14-34 F20-05000032 22-8 F20-05001500EFI 17-28
F20-04000002E 17-2 F20-05000033 29-1 F20-05001700MEFI-A 17-23
F20-04000003E 17-6 F20-05000034 29-3 F20-05001700WEFI-A
F20-04000004E 14-22 F20-05000036 29-2 F20-05001800EFI 39-1
F20-04000005E-1 14-26 F20-05000037 24-10 F20-05001801EFI 39-2
F20-04000005E-2 F20-05000038 21-24 F20-05001802EFI 39-3
F20-04000005E-3 F20-05000038 34-59 F20-05001803EFI 39-4
F20-04000005E-4 F20-05000039EFI 22-21 F20-05001804EFI 39-5
F20-04000007E 15-44 F20-05000039W 21-14 F20-05001805EFI 39-6
F20-04000009E 17-20 F20-05000040W 17-20 F20-05001806EFT 39-9
F20-04000100E 14-5 F20-05000041 17-21 F20-05001807EFI 39-10
F20-04010001E 14-23 F20-05000041EFI 33-17 F20-05001808EFI 39-11
F20-04020000L 15-43 F20-05000042EFI 33-16 F20-05001809EFI 39-13
F20-04020000S F20-0500004 3EFI 17-27 F20-05001810EFI 39-14
F20-04030000EL 14-30 F20-05000044EFI 21-33 F20-05001811EFI 39-15
F20-04030000ES F20-05000045EFI 11-1 F20-05001812EFI 39-16
F20-04030001EL 14-27 F20-05000046EF1 33-8 F20-05001813EFI 39-17
F20-04030001ES F20-05000047EFI 33-9 F20-05001814EFI 39-18
F20-04040001 15-39 F20-05000049EFI 33-18 F20-05001815EFI 39-19
F20-04050000 17-8 F20-05000050 33-14 F20-05001816EFI 39-20
F20-04050000E 14-12 F20-05000050EFI 33-22 F20-05001817EFI 39-21
F20-04050001E 14-11 F20-05000052 33-13 F20-05001818EFI 39-22
F20-04050002E 14-7 F20-05000053 33-23 F20-05001819EFI 39-23
F20-04060000E 14-19 F20-05000054EF1 33-12 F20-05010000 27-12
F20-04060001E 14-16 F20-05000055EFI-A 33-7 F20-05010002 27-11
F20-04060002E 14-15 F20-05000056EFI-A 33-6 F20-05010003 25-3
F20-04060003E 14-14 F20-05000059EF1 33-10 F20-05010007 27-16
F20-05000001 24-1 F20-05000061EFI 21-28 F20-05020001 25-8
F20-05000002 24-9 F20-05000062EF1 33-24 F20-05020002 25-6
F20-05000003 29-8 F20-05000100EFI 17-9 F20-05020003 25-1
F20-05000006 22-18 F20-05000200 17-6 F20-05020004 25-2
F20-05000007EFI 22-16 F20-05000400EFI 17-22 F20-05020100 25-9
F20-05000008 22-11 F20-05000500MEFI 19-3 F20-05020200 25-5
F20-05000009 22-12 F20-05000500WEFI F20-05020300 25-10
F20-05000011 22-2 F20-05000600EFI 27-24 F20-05030001 31-1
F20-05000012 22-1 F20-05000601EFI 27-25 F20-05030002 31-9
F20-05000016 27-10 F20-05000602 27-23 F20-05030003 31-2




F20A (F15A) EFT S4F4t

PAGE IV OF IV

FERAH |2hERREE
PARTS NAME:  [PARTS CATALOGUE INDEX
Tke IR B A8/ Tk e i
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F20-05030004 31-4 F20-07000101W 12-35 T36-04000023 22-15
F20-05030005 29-13 F20-07000102W 12-40 T40-01020101 0-11
F20-05030006 31-12 F20-13000000EFI 42-1 T40-02000004 8-32
F20-05030007 31-10 T40-05000028 21-32
F20-05030008 31-14 T40-05000702W 17-18
F20-05030009 24-6 F25-00000004 6-33 T40-05000704W 17-11
27-31 10-20 T85-08010100 42-4
F20-05030010 29-15 F25-03000006 10-21
F20-05030011 29-12 F25-03000007 10-22
F20-05030012 29-11 F25-03000024V 10-47
F20-05030013 29-10 F25-03000101W 9-1
F20-05030100 24-12 F25-03000102W 9-2
F20-05030200 29-14 F25-03000103W 9-3
F20-05030301 31-11 F25-03000104W 9-4
F20-05030400 29-16 F25-04000006 15-45
F20-05030401 29-17 F25-04050004 15-40
F20-05030402 29-20 F25-05050016 22-117
F20-05030403 29-18 F25-05050021 25-1
F20-05030404 29-24 F25-05090100W 21-11
F20-05030405 29-25 F25-05160021 36-2
F20-05030406 29-26 F25-05160500 36-1
F20-05030407 29-23 F25-05170201W 21-25
F20-05030408 29-19 F25-05170202W 21-217
F20-05040000 24-21 F25-05170301W 21-16
F20-05040001 24-20 F25-05170400W 21-17
F20-05040002 24-11 F25-07000005W 12-29
F20-05040003 24-13 F25-07000006W 12-32
F20-05040004 24-14 F25-07000007W 42-30
F20-05040005 24-19 F25-07000200W 12-43
F20-05050000 33-39 F25-07000303W 12-37
F20-05050001 34-48 F25-07000304W 12-38
F20-05050100 34-46 F25-08000006 37-6
F20-05060001 12-7
F20-05060002 12-8
F20-05060101 12-9 F40-03000300EFI 10-18
F20-05060102 12-11 F40-05000003 22-19
F20-05070000 36-4 F40-05000040ET 33-25
F20-05070001 36-17 F40-05000400 27-29
F20-05070002 36-19 F40-05091100ET 33-26
F20-05070003 36-3 F40-05091400EF1 21-34
F20-05070004 36-21 F40-05091401EF1 21-30
F20-05070101 36-6 F40-05091402EF1 21-31
F20-05070200 36-5
F20-06000000 37-1 T5-03000016 17-19
F20-06000001 37-2 TE15-02000016 8-33
F20-06000002 37-15 TE15-04020000 17-8
F20-06000003 37-3 T15-04000010 27-8
F20-06000004 37-10 T15-04070007 36-28
F20-06000005 37-14 T20-06000028 27-14
F20-07000100W 12-34 T20-06000037W 17-24




	f20aefi封面
	F20目录1
	F20目录 2
	F20EFI(P1-2)托架1-1
	F20EFI(P1-2)托架1-2
	F20EFI(P3-4)托架2-1
	F20EFI(P3-4)托架2-2
	F20EFI(P5-6)操舵系统 1
	F20EFI(P5-6)操舵系统2
	F20EFI(P7-8)水上装置壳体 1
	F20EFI(P7-8)水上装置壳体 2
	F20EFI(p9-10)底罩1
	F20EFI(p9-10)底罩2
	F20EFI(P11-12)控制系统 1
	F20EFI(P11-12)控制系统2
	F20EFI(P13-15)水下壳体&驱动系统1-1
	F20EFI(P13-15)水下壳体&驱动系统1-2
	F20EFI(P13-15)水下壳体&驱动系统1-3
	F20EFI(P16-17)水下壳体&驱动系统2-1
	F20EFI(P16-17)水下壳体&驱动系统2-2
	F20EFI(P18-19)电气1-1
	F20EFI(P18-19)电气1-2
	f20EFI(P20-21)电气2-1
	f20EFI(P20-21)电气2-2
	F20EFI(P22)进气系统
	F20EFI(P23-24)气缸头总成1
	F20EFI(P23-24)气缸头总成2
	F20EFI(P25)曲轴活塞
	F20EFI(P26-27)曲轴箱体 1
	F20EFI(P26-27)曲轴箱体 2
	F20EFI(P28-29)凸轮轴 1
	F20EFI(P28-29)凸轮轴 2
	F20EFI(P30-31)阀门 1
	F20EFI(P30-31)阀门 2
	F20EFI(P32-34)燃油系统 1
	F20EFI(P32-34)燃油系统 2
	F20EFI(P32-34)燃油系统 3
	F20EFI(P35-36)起动器 1
	F20EFI(P35-36)起动器 2
	F20EFI(P37)顶罩
	F20EFI(P38-39)电动燃油泵组件 1
	F20EFI(P38-39)电动燃油泵组件 2
	F20EFI(p40)外接油箱
	F20EFI(p41-43)操纵盒 1
	F20EFI(p41-43)操纵盒 2
	F20EFI(p41-43)操纵盒 3
	F20EFI(P44-45)气缸头总成(修理件) 1
	F20EFI(P44-45)气缸头总成(修理件) 2
	F20EFI(P46-47)发动机头总成（维修件） 1
	F20EFI(P46-47)发动机头总成（维修件） 2
	F20EFI(P48-49)维修件1 -1
	F20EFI(P48-49)维修件1 -2
	F20EFI(P50-51)维修件2 -1
	F20EFI(P50-51)维修件2 -2
	F20EFI检索表 1
	F20EFI检索表 2
	F20EFI检索表 3
	F20EFI检索表 4

